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HERMAN

Item no. Part no. Description Q'ty RSP (EA) Remark

1 2072614 DUST CAP 1 2

2 2135072 RETAINER 1 2

3 2411828 SPRING 1

4 2412027 RETAINING RING(D32) 1 3

5 2110024 SELECTOR GUIDE 1

6 2110025 SELECTOR 1

7 2400816 HEX SOC HD B & PW(M4*16,COAT) 5

8 2141515 CRANK CASE COVER(B) 1

9 2416024 STEEL BALL(D®6) 4

10 2032118 FRONT COVER 1

11 2412428 O-RING(C)(D2*42) 2

12 2412398 O-RING(S28) 2

13 2032519 GUIDE PIN 2 6

14 2030210 BIT GUIDE 1 2

95 3150104 ANVIL ASSY 1 5 Include #15~18

15 2412447 O-RING(P18) 1

16 2038195 ANVILM 1

17 2412445 O-RING(B) 1

18 2412903 ANVIL RING 1

19 2031309 DAMPER WASHER 1 3

20 2070530 DAMPER(B) 1 3

21 2036602 CATCHER 1 3

22 2036018 STRIKER 1 2

23 2412426 O-RING(F)(D3.5*23.5) 2 10

24 2412365 O-RING(A)(D2*32) 1 2

25 2031013 CYLINDER(R1) 1 2
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HERMAN

Item no. Part no. Description Q'ty RSP (EA) Remark

26 2042018 CYLINDER CASE 1

27 2400912 HEX SOC HD B & SW(M6*30) 4

28 2412429 O-RING(D)(D2*52) 1

29 2048085 SLEEVE 1

30 2064257 RING SPRING 1

31 2112709 PISTON 1 5

32 2412427 O-RING(E)(D2*22) 1 3

33 2033811 PISTON PIN 1

34 2131385 CONNECTING ROD(R1) 1 10

35 2074111 JACKET 1

36 2155053 GREASE COVER 1

37 2412310 O-RING(B) 1

38 2020842 CRANK SHAFT 1 2

39 2412041 RETAINING RING(D40) 1

40 2417030 BALL BEARING(6203DD) 1 5

41 2041315 CRANK CASE 1 3

42 2413001 OIL SEAL(A)(D20.2*D35%*4.5) 1 5

43 2035001 SEAL BUSH(A) 1

44 2024415 GEAR 1 2

45 2417320 NEEDLE BEARING(M661) 1 2

46 2030347 BUSHOO 1

47 2043401 GEAR COVER 1

48 2417227 BALL BEARING(6201) 1

49 2051019 DUST PLATE(A) 1

50 2412009 RETAINING RING(D14) 1

51 3004306 A/R ASS'Y 1 5
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HERMAN

Item no. Part no. Description Q'ty RSP (EA) Remark

52 2170206 DUST PLATE(B) 1 3

53 2417980 [SZ]BALL BEARING(60872) 1 10

54 2072332 RUBBER PACKING 1 5

55 2130920 FAN GUIDE 1

56 3012259 STATOR ASS'Y 1 5

57 2405120 +PAN HD TAP S & PW(M5*55) 2

58 2141144 HOUSING 1 3

59 2400819 HEX SOC HD B & PW(M6*55,COAT) 4

60 2100003 BRUSH CAP 2 5

61 2011113 CARBON BRUSH(AUTO) 1 10

62 2100108 BRUSH HOLDER 2 5

63 2406011 HEX SOC SET SCREW(M5%*6) 2

64 2011112 CARBON BRUSH 1 10

65 2070532 BELLOWS(B) 1

66 2155047 END COVER 1

67 2405105 +PAN HD TAP S & PW(M4*20) 2

68 2141513 CRANK CASE COVER(A) 1

69 2065108 SPONGE CUSHION 1 2

70 2070531 BELLOWS(A) 1

71 2070533 DAMPER(A) 1

72 2411111 DAMPER SPRING 1

73 2403837 DAMPER NUT 1

3141037 HANDLE ASS'Y 1 3 Include #74,77

74 2120357 HANDLE(A) 1

77 2120358 HANDLE(B) 1

75 2403025 HEX NUT(M®6) 1
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HERMAN

Item no. Part no. Description Q'ty RSP (EA) Remark

76 2008479 TRIGGER S/W 1 5

78 2402850 DAMPER BOLT 1

79 2402847 HINGE BOLT 1

80 2405131 +PAN HD TAP S & PW M4*25 3

81 2130504 CORD CLIP 1

82 2405105 +PAN HD TAP S & PW M4*20 2

83 2070333 CORD ARMOR(ID9) 1 3

84 3115680 CORD ASS'Y 1 5

85 2073203 SIDE HANDLE 1

86 2400339 HEX HD BOLT(M8%*140) 1

87 2110904 HOLDER 2

88 2038179 HOLDER BAND 1

89 2110851 CLAMPING NUT 1

90 2403031 HEX NUT(M8) 1

91 2110801 CLAMPING NUT CAP 1

92 2060724 WASHER(B) 1

93 2058808 SEAL PACKING 1

94 3251703 SIDE HANDLE ASS'Y 1 3 Include #85~91

95 3150104 ANVIL ASS'Y 1 5 Include #15~18
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